Visite la pagina TRAXXAS.com/manuals para
descargar el instructiones en su idioma.

Auf TRAXXAS.com/manuals kénnen Sie
anleitung in lhrer Sprache downloaden.

Power-UP™ 8S Upgrade Kit Installation Instructions

Kit Contents:

« VXL-8s Electronic Speed Control
« Motor Cooling Fan Assembly
+ Cush Drive Assembly

« Torque-Biasing Center Drive

+ Metal Driveshaft Assembly (4)
« Lower Rear Bulkhead

« Upper Rear Bulkhead

+ Wheelie Bar

« Transmission Input Gear

« Driveshaft Cross Pin (4)

« Stub Axle (4)

«+ Drive Cup (4)

« Battery Spacers

Tools Needed:

2.5mm hex wrench
2.0mm hex wrench
17mm wheel nut wrench
Side cutters

For additional information and how-to videos,
visit Traxxas.com/support.

Rear Assembly Upgrade

Covers Part #7795

- 15-Tooth Motor Pinion Gear

- 18-Tooth Motor Pinion Gear

- Differential Ring Gear (2)

- Front Differential Pinion Gear

- Rear Differential Pinion Gear

+ High Performance Grease

+ 3.5x19.8mm Pin (4)

+ 17x26x5mm Ball Bearing (2)

+ 4x15mm Button-Head Cap Screw
(BCS) (8)

+ 3x10mm Cap Screw (CS) (4)

+ 3.5x16mm Cap Screw (CS) (4)

« 4x4mm Set Screw (GS) (threadlocked) (2)

A 2598X
4x30 BCS
3938
4x14 BCS /\

11

2598X
4x30BCS

1.

Remove the 4x14 BCS (6), 4x30 BCS (4), and 3x20 CS (2) from the rear bulkhead
assembly (A).

Remove the two 3x10 CS from the spur gear cover. Remove the cover (B).

Remove the motor/motor mount by removing the 4x16 BCS (4). Remove the

4x4 GS from the existing pinion gear and remove the pinion gear from the

motor shaft (C).

Install one of the new pinion gears on the motor shaft and secure with the

4X4 GS.

« Install the 15-tooth pinion gear for general off-road play.

« Install the 18-tooth pinion gear for high speed running on hard smooth
surfaces.

. Gently bend the motor wires and set the motor aside (on top of the electronic

speed control).

. Remove the rear bulkhead assembly.
. Remove the wheel nuts, wheels, hex clips, and wheel hubs from both sides (D).
. Remove the 4x30 BCS (4) from the shock tower and the 4x20 BCS (2) from the

rear bumper mount (E). Remove both parts from the bulkhead.

. Remove the rear skid plate, tie bar mount, tie bars, gear covers, and suspension

arms from the upper and lower rear bulkhead (F1, F2).

10. Remove the 4x12 BCS (5) from the rear differential cover. Remove the cover

and the differential (G)

7589
Ef 40 BCS
2598

4130BCS

\ 3933
i 4x16BCS

BCS 3X8

|

¥
3037 ‘ |
RCS 4X12

744

\ 7740
575
3X6BCS 2576
3x8 BCS

3x10CS

15x24x5 BB

TRAXXAS.coM

Traxxas, 6250 Traxxas Way, McKinney, TX 75070, Phone: 972-549-3000, Fax: 972-549-3011, E-mail: support@Traxxas.com

KC2478-R02  Rev. 161214



11. Remove the driveshafts (H).
12. Reassemble the rear bulkhead in reverse order with the following new parts:
Upper and lower rear bulkhead (1)
« Torque-biasing center drive unit with the included 17x26x5mm ball bearings (J)
Cush drive/spur gear assembly with new 6x13x5mm ball bearings (K)
Metal driveshaft assemblies (L)
Rear differential ring and pinion gears with new drive cups (M)
« Apply a small amount of the supplied grease to the ring gear.

Use the included 4x15mm BCS for the four outside screws on the rear differential
cover; reuse the center 4x12mm BCS (N).

« Wheelie bar (0)
13. Reinstall the rear bulkhead assembly to the chassis.
14. Reinstall the wheel hubs, hex clips, wheels, and wheel nuts to both sides.

2576
3x8 BCS

7755

Electronic Speed Control (ESC) and Motor Upgrade

1. Remove the 3x15 CS (4) from the receiver box cover and wire clamp and then remove the
cover and clamp (P).

2. Disconnect the VXL-6s ESC from the receiver. Remove the ESC.

. Use side cutters to remove the zip tie loop from the chassis brace (Q).

4. Install the new VXL-8s ESC. Note: The ESC installs easiest if inserted down at an angle from
the front, starting over the top of the receiver box.

5. Install the included cooling fan assembly to the motor heatsink using the supplied 3.5x16mm
CS (4) (R). The screws thread directly into the heatsink fins. Make sure that the power wire for
the fans is exiting toward the front of the truck.

w

2
© 2596

6. Reinstall the motor/motor mount and 4x16 BCS (4). m

7. Plug the wire from the cooling fan assembly in
any open channel on the receiver. Be sure to
route the power and temperature sensor wires
under the center chassis brace support and next
to the ESC.

8. Reinstall the receiver box cover, wire clamp, and
3x15 CS (4). 3474

350605 &

77245




Front Assembly Upgrade

1.
2.
3.

8.
9.

Remove the front and center skid plates (S).

Rotate the front bumper up to the front shock tower.

Remove the 4x12 BCS (5) from the front differential cover (T). Remove
the cover.

Remove the differential. Note: For easier differential removal, you can
remove the lower screw and pin from one of the shocks and move it to
the side.

. Remove the wheel nuts, wheels, hex clips, and wheel hubs from both

sides (U).

. Remove the driveshafts (V).
. Remove and install the new ring and pinion gears and the differential

output gears on the differential (W). Apply grease to ring gear.
Assemble and install the new metal driveshafts (X).
Reinstall the pin and screw for the shock, if removed.

10. Install the new center differential and differential cover. Use the included

4x15mm BCS for the four outside screws on the front differential cover; reuse
the center 4x12mm BCS (Y).

11.Reinstall the front and center skid plates.
12.Reinstall the wheel hubs, hex clips, wheels, and wheel nuts to both

sides.




4x30BCS

Original Rear Assemhly N iz
|

2589
4x16 BCS
2598X
U o] >

3933
4x16 BCS

7736

2598X
4x30BCS

259X 1

4x30 BCS i

337

3 112805

77618

st
1752614 BB

7756 [
7756R opt. [
756X opt.

.‘ “ s @
/. |
7% :
Y MS
1061 \ 778X opt.
5106
15024 B3 | 1506688
1,
opt. 6489 opt. |
6485 opt. 6490 opt. 36BCS [
6486 opt. 6491 opt. : 15%24x5 BB
|
|
160 3B8CS |
2575 ‘
B 5%
& 1000 ‘
%576
3850
74t
7740
P
50 7753

7 TT93R 0pt

3x6BCS 2576

38 BCS Ve

20x27x4 BB

51064 b
16BN\ -

7756R opt.
%546 oo
15 0CS



1776

WIAXN
4x30BCS

New Rear Assembly UK

2581
3108

415808

} 4128CS
1756 | obew T - >
7756R opt ‘ o ek P S
7756X opt. 51064 A ) /
152415 B | WA
\ ! T rame B
% B sl O 775X
/U v &
757 MW .,
\ — 7754
5108 3100
15x24x5 BB
491X
51074
6484X opt. -
g ﬁg& Op{. 17x26x5 BB
ot 4897
8487 opt -~
6488Kopt. |
6489X opt. \ v
6490XW 348.8C5 %76
%/ GBS
%76
348 8C5
_TISIX
<7110 7768
255\ 1K . TIER
3685 2576 2
348.8CS / 0. s
mx o
5182 D .
2040744 B8
51064 / 3
1500658 -
TSRt 7757
2546 TI56X opt.

4x15CCS




2517
~ 310BCS

P 1746

2596
! 4x25 BCS

: 3937
2576 | axioBes | ’ e |
3B BCS | K
2505 K \
73\ HA580 | ‘ )
AN 7/, s |
6 7740 20x27+4 BB !
A ‘
e @ ‘
T5Ropt — € |
756X opt. / ) |
51064 | o
15x24x5 BB

3x8 BCS

2576
38 BCS

2576
38 BCS

/ 25%

4x35 BCS

3037, v
4512 BCS

5107A
17x26x5 BB

7753R opt/ )

5182A
4x15CCS 20x27x4 BB ¢

2576
3x8 BCS



2596
i 2577
2596
T 4sRCS

RN \]
B X 2596

4x25 BCS

New Front Assembly ;

T761R

416,83
7761
TI61R

2576 4x12BCS
38 BCS

2505

7743 4x35.BCS !
AN 7/, s |
6 T

20x27x4 BB
7757\0

7756
T756Ropt — €

7756X opt.
i [
S106A ~ 7737 [ [ %
15x24x5 BB 7768 g

J /
T8 o576 7140 7732 N
348 BCS

5120,
1218x4 BB, | |
6

|
N o

"~ 3BBCS

2576
38 BCS

/ 2505

PR

80
51074 3«10CS

17x26x5 BB %K

3 BCS . S106A
7744 348 BCS e
s
¢
& it
756X opt.
415 CCS :
\\ 743



PQIAxK

New Front Differential Assembly

2586
3x15CS

New Rear Differential Assembly

7783X

>




